STATE OF TENNESSEE
DEPARTMENT OF ENVIRONMENT AND CONSERVATION
DIVISION OF WATER RESOURCES
William R. Snodgrass - Tennessee Tower
312 Rosa L. Parks Avenue, 11th Floor
Nashville, Tennessee 37243-1102

July 8, 2022

Mr. Shane Horn

City Manager

e-copy: shorn@lakelandtn.org
City of Lakeland

10001 Highway 70

Lakeland, TN 38002

Subject: NPDES Permit No. TN0078255
City of Lakeland
Lakeland, Shelby County, Tennessee

Dear Mr. Horn:

In accordance with the provisions of the Tennessee Water Quality Control Act, Tennessee Code
Annotated (T.C.A.), Sections 69-3-101 through 69-3-120, the Division of Water Resources hereby issues
the enclosed NPDES Permit. The continuance and/or reissuance of this NPDES Permit is contingent
[...]
https://www.tn.gov/environment/program-areas/wr-water-resources/netdmr-and-electronic-reporting.html
https://www.epa.gov/sites/production/files/2017-01/documents/npdesinspect.pdf
https://www.federalregister.gov/documents/2015/10/22/2015-24954/national-pollutant-discharge-elimination-system-npdes-electronic-reporting-rule
https://www.federalregister.gov/documents/2015/10/22/2015-24954/national-pollutant-discharge-elimination-system-npdes-electronic-reporting-rule
https://www.tn.gov/content/dam/tn/environment/water/documents/DWR-PAS-P-01-Quality_System_SOP_for_Macroinvertebrate_Stream_Surveys-081117.pdf
https://www.tn.gov/content/dam/tn/environment/water/documents/DWR-PAS-P-01-Quality_System_SOP_for_Macroinvertebrate_Stream_Surveys-081117.pdf
https://publications.tnsosfiles.com/rules/0400/0400-40/0400-40.htm

TN Department of City of Lakeland
Environment & NPDES Permit TN0078255
= CONnservation Page 43

Short-term Methods for Estimating the Chronic Toxicity of Effluents and Receiving

Waters to Freshwater Organisms (EPA)
https://www.epa.gov/sites/production/files/2015-08/documents/short-term-chronic-
freshwater-wet-manual 2002.pdf

TDEC Water Quality Rules, Reports, and Publications
https://www.tn.gov/environment/program-areas/wr-water-resources/water-quality/water-quality-
reports---publications.html

Technical Support Document for Water Quality-based Toxics Control (EPA)
https://www3.epa.gov/npdes/pubs/owm0264.pdf

Tennessee Nutrient Reduction Framework
https://www.tn.gov/content/dam/tn/environment/water/tmdl-program/wr-ws_tennessee-
draft-nutrient-reduction-framework_030315.pdf

Tennessee Plant Optimization Program (TNPOP)
https://www.tn.gov/environment/program-areas/wr-water-resources/tn-plant-optimization-
programs/tnpop.htm/

Tennessee Water Resources Data and Map Viewers
https://www.tn.gov/environment/program-areas/wr-water-resources/water-quality/water-resources-
data-map-viewers.htm/

USGS StreamStats
https://www.usgs.gov/mission-areas/water-resources/science/streamstats-streamflow-
statistics-and-spatial-analysis-tools?qt-science_center_objects=0#qt-science_center_objects

USGS SWToolbox
https://www.usgs.gov/software/swtoolbox-software-information



https://www.epa.gov/sites/production/files/2015-08/documents/short-term-chronic-freshwater-wet-manual_2002.pdf
https://www.epa.gov/sites/production/files/2015-08/documents/short-term-chronic-freshwater-wet-manual_2002.pdf
https://www.tn.gov/environment/program-areas/wr-water-resources/water-quality/water-quality-reports---publications.html
https://www.tn.gov/environment/program-areas/wr-water-resources/water-quality/water-quality-reports---publications.html
https://www3.epa.gov/npdes/pubs/owm0264.pdf
https://www.tn.gov/content/dam/tn/environment/water/tmdl-program/wr-ws_tennessee-draft-nutrient-reduction-framework_030315.pdf
https://www.tn.gov/content/dam/tn/environment/water/tmdl-program/wr-ws_tennessee-draft-nutrient-reduction-framework_030315.pdf
https://www.tn.gov/environment/program-areas/wr-water-resources/tn-plant-optimization-programs/tnpop.html
https://www.tn.gov/environment/program-areas/wr-water-resources/tn-plant-optimization-programs/tnpop.html
https://www.tn.gov/environment/program-areas/wr-water-resources/water-quality/water-resources-data-map-viewers.html
https://www.tn.gov/environment/program-areas/wr-water-resources/water-quality/water-resources-data-map-viewers.html
https://www.usgs.gov/mission-areas/water-resources/science/streamstats-streamflow-statistics-and-spatial-analysis-tools?qt-science_center_objects=0#qt-science_center_objects
https://www.usgs.gov/mission-areas/water-resources/science/streamstats-streamflow-statistics-and-spatial-analysis-tools?qt-science_center_objects=0#qt-science_center_objects
https://www.usgs.gov/software/swtoolbox-software-information

TN Department City of Lakeland
Envnronment & NPDES Permit TN0078255
= CONnservation Page A1

ADDENDUM TO RATIONALE

City of Lakeland
Scotts Creek Wastewater Treatment Plant (Lakeland STP)
NPDES Permit No. TN0078255
Date: 7/7/2022
Permit Writer: Shannon McClellan

During the public notice period, the permittee requested, via email on 6/1/2022, a reduction
of monitoring frequency for settleable solids from five per week to three per week.
Additionally, the permittee requested whole effluent toxicity (WET) testing to be reduced
from quarterly to semi-annually due to cost concerns.

After reviewing the permittee’s Discharge Monitoring Reports (DMRs) from 2018-2022 (See
Appendix 2), we agree to reduce monitoring frequency for settleable solids from five per
week to three per week. Additionally, we reviewed the DMRs for WET testing, which showed
that the permittee failed the WET testing requirement for Ceriodaphnia Dubia (Cd) in
September and October 2018. Per the Interim Guidance for Performance-Based Monitoring
Reductions (EPA, 1996), “Facilities would not normally be considered for reductions in monitoring
frequencies below once per quarter, except in unusual circumstances of reliable performance at
the requisite levels and outstanding compliance/enforcement histories “. Because the permittee
failed the WET test for Cd in 2018, the monitoring frequency will remain at quarterly.

After internal discussion, we calculated and proposes to impose a Total Nitrogen (TN) annual
rolling load limit based on current plant average flow, concentration, and Ib/day loadings. In
previous water quality assessments, we assessed the stream as waters with unavailable
conditions due to Total Nitrogen (TN) and/or Total Phosphorus (TP). After reviewing the
assessment process, and based on EPA's directions, we begun to use the term “nutrients” as
the cause instead of specifying TN or TP. The biological systems of a stream will utilize all
species of the nutrients. The primary driver of the nutrient impairment will often change as
the biological processes continue in the stream. As such, identifying one specific nutrient
driver (TN or TP) was not adequately convening the causes of the stream'’s assessment
status. In order to comply with the antidegradation provision of our state water quality
standards (Rule § 0400-40-03-.06), we are required to limit both nitrogen and phosphorus to
current loading levels. Such approach will prevent Dyersburg's discharge from contributing
to an existing condition of pollution. We calculated the 95" percentile for TN based on the
permittee reported DMR data on concentration, loadings, and average flow. The calculation
and data is shown below:



TN Department of City of Lakeland
Environment & NPDES Permit TN0078255
= CONnservation Page A2

4.02 0.64 21.46
: TN Flow TN Load 535 073 1431
Units mg/| MGD Ib/day 513 0674 1197
Date 1.07 0.639 5.70
2.86 0.645 15.38 1.53 0.605 7.72
5.21 0.713 30.98 1.89 0.505 7.96
2.89 0.669 16.12 1.93 0.56 9.01
3.28 0.632 17.29 0.812 0.489 3.31
3.08 0.551 14.15 1.52 0.499 6.33
2.89 0.532 12.82 9 0.533 40.01
1.98 0.547 9.03 8.76 0.539 39.38
2.86 0.573 13.67 5.7 0.666 31.66
0.477 0.591 2.35 29 0.601 1454
0.572 0.556 2.65 311 0.786 2039
0.671 0.607 3.40
0.357 0618 1.84 3.27 0.738 20.13
1.02 0.698 5.94 2.88 0.587 14.10
151 0.755 9.51 Total 52.00 52.00 52.00
1.39 0.643 7.45 Average 2.90 0.61 14.99
0.912 0.64 4.87 Std dev 2.66 0.07 14.11
3.02 0.566 14.26
1.05 0.562 4.92
0.701 0.573 3.35 from pgs E-5 & E-6in the TSD:
2.8 0.583 13.61 Xo = W+ 2,0
0.433 0.582 2.10 where:
0.677 0.574 3.24
0265 0585 129 i =mean of monthlyaverages
0.935 0.698 544 o =standard deviation of monthly averages
264 0.721 15.87 z, = pth percentage point for std normal dist
4.75 0.704 27.89
15 0.677 84.69 Xg5 = 95th %ile n-day monthly average limit
3.55 0.628 18.59 =+ 1.6450
2.84 0.593 14.05 L, =
4.83 0.635 25.58 Note:2p=1.645
4.37 0.508 18.51
13 0516 5.59 x95 (mg/l)= 7.28
3.35 0.578 16.15 x95 (lb/day)=" 38.21
8.89 0.591 43.82 X95 (Ib/yr)= 13945.95
2.22 0.628 11.63
241 0.675 13.57

The 95™ percentile annual rolling load of 13,946 Ib/year for TN will apply to this permit. We
have reflected these changes in the permit. Please note, the Rationale is a part of the permit
file and cannot be changed once placed on public notice.



TN Department of City of Lakeland
Environment & NPDES Permit TN0078255 - Rationale

.Conservation Page R-1

RATIONALE

City of Lakeland
Scotts Creek Wastewater Treatment Plant (Lakeland STP)
NPDES Permit No. TN0078255
Date: 5/10/2022
Permit Writer: Shannon McClellan

1. FACILITY INFORMATION
Permittee Name: City of Lakeland
Project Name: Scotts Creek Wastewater Treatment Plant (Lakeland STP)
Location: 10001 Highway 70, Lakeland, Shelby County, Tennessee
Contact: Mr. Shane Horn - City Manager

(901) 867-2717
shorn@lakelandtn.org

Design Flow Rate: 4.5 MGD
Percentage Industrial Flow: 0%
Certified Operator Grades: STP: 2; CS: 2; Date Rated: 04/01/1999

Sequencing Batch Reactor (SBR) with equalization basin,

Treatment Description: ) . ) .
P ultraviolet disinfection, and cascade aeration




TN Department of City of Lakeland
Environment & NPDES Permit TN0078255 - Rationale

.Conservation Page R-2

The City of Lakeland Sequence Batch Reactor (SBR) system consists of a headworks area that
houses a carbon filter, bar screen, and grit chamber. The carbon filter is available to vacuum

and filter

the odor from the headworks area. From the headworks, the wastewater is

pumped to the batch SBR for intensive aeration. After aeration, the wastewater is settled
before being decanted into an equalization basin, which then goes through UV disinfection
before discharging down aeration steps (for reaeration to enhance dissolved oxygen) and
into the river.

2. RECEIVING STREAM INFORMATION
Receiving Waterbody: Loosahatchie River at mile 24.1
Watershed Group: Loosahatchie
Hydrocode: 08010209
Low Flow: 7Q10 = 36.46 MGD (56.4 CFS)
Low Flow Reference: USGS StreamStats/ Gage Station 07030280
Stream Designated Uses: Domestic Water Supply | Industrial | Fish & Aquatic Life | Recreation
X X
Livestock & Wildlife Irrigation Navigation Trout
X X

Low flows on unregulated streams are estimated using guidance from the EPA
document Low Flow Statistics Tools: A How-To Handbook for NPDES Permit Writers.
When sufficient and representative USGS gage data is available, USGS SWToolbox
is used to analyze the flow data and calculate 7Q10 and 30Q5 values. Using these
low flow values at the gage, the permit writer then determines the flow at the
point of discharge using the following equation:

Where:

Aoutfall Qouta = Low flow statistic at outfall location
Qoutfall = ange A— Qgge = Low flow statistic at gage location
gage Aousa = Area draining to outfall
Agge = Area draining to gage

In the absence of sufficient gage data, the Division relies on USGS Streamstats to
calculate low flows statistics.

In this permit, data from USGS Streamstats delineation and USGS Gage station ID
07030280 was used to delineate the critical low flow at the point of discharge.
Appendix 5 shows the Streamstats output and low flow calculation used for this
estimation.



https://www.epa.gov/sites/production/files/2018-11/documents/low_flow_stats_tools_handbook.pdf
https://www.usgs.gov/software/swtoolbox-software-information
https://www.usgs.gov/mission-areas/water-resources/science/streamstats-streamflow-statistics-and-spatial-analysis-tools?qt-science_center_objects=0#qt-science_center_objects

TN Department of City of Lakeland
Environment & NPDES Permit TN0078255 - Rationale

== Conservation Page R-3
3. CURRENT PERMIT STATUS
Permit Type: Municipal
Classification: Major
Issuance Date: 01-OCT-17
Expiration Date: 30-SEP-22
Effective Date: 01-NOV-17
4. NEW PERMIT LIMITATIONS AND COMPLIANCE SCHEDULE SUMMARY

a) The units for E. coli have been standardized to number per 100 mL (#/100 mL).
Previously, the Division used either MPN/100 mL or CFU/100 mL. The
identification of one of these two units indirectly created a requirement for a
specific type of testing methodology. By utilizing #/100 mL unit, permittees are
provided the flexibility to select the 40 CFR & 136 method that is most suitable
for their operations. The limit value (number) will remain the same as the limit
units are functionally equivalent.

Language throughout the permit has been updated to reflect the eReporting
phase 2 requirements in 40 CFR 8 127. This includes (but is not limited to)
detailing specific data elements that are required to be reported for overflows,
releases and bypasses as well as pretreatment program information.

Updated water quality criteria for ammonia were adopted in Tennessee Rule
0400-40-03-.03-3(3)(j) on September 11, 2019. These updated criteria have
been implemented in the proposed permit, resulting in new ammonia limits.
For the permittee to meet the new limits, this permit provides a compliance
schedule. See section 6.4 for more information.

b) Compliance Schedule Summary

Description of Report to be Submitted Reference Sgctlon n

Permit

Status report on ammonia limit compliance, one year from permit effective 113

date o

Monthly Discharge Monitoring Reports 1.3.1.

Monthly Operational Reports 1.3.4.

Bypass and Overflow and Release Report 1.3.5.1.

Industrial Waste Survey Report within 120 days of the effective permit date 3.2

Ammonia Compliance Schedule Report submitted within 1 year from effective 6.4

permit date ’



https://publications.tnsosfiles.com/rules/0400/0400-40/0400-40.htm

TN Department of City of Lakeland
Environment & NPDES Permit TN0078255 - Rationale
== Conservation Page R-4

c) For comparison, this rationale contains a table depicting the previous permit
limits and effluent monitoring requirements in Appendix 1.

5. PREVIOUS PERMIT TERM REVIEW

A review of the permittee’s Discharge Monitoring Reports (DMRs) from 2017 to
2022 revealed that the permittee reported violations of permit limits for Ammonia
as N, SSO dry weather flow, IC25 Toxicity, and E. coli. A summary of data reported
on DMRs during the previous permit term is located in Appendix 2.

During the previous permit term, Division personnel from the Memphis
Environmental Field Office performed a Compliance Evaluation Inspection (CEl) of
the permittee’s facility. The CEl was performed by Eddy Bouzeid on January 20,
2022, and the permittee was found to be in compliance. The inspection report
described the facility was well kept and all records were readily available for
review.



TN

Department of

City of Lakeland

Environment & NPDES Permit TN0078255 - Rationale
m— CONservation Page R-5
6. PROPOSED EFFLUENT LIMITS AND RATIONALE
MONTHLY MONTHLY WEEKLY AVERAGE WEEKLY DAILY MAXIMUM DAILY
AVERAGE AVERAGE CONCENTRATION AVERAGE CONCENTRATION MINIMUM RATIONALE
PARAMETERS CONCENTRATION AMOUNT (MG/L) AMOUNT (MG/L) PERCENT
(MG/L) (LB/DAY) (LB/DAY) REMOVAL
CBODs 25 938 35 1314 40 40 D.O. protection, Refer to 6.1 below
NHs-N (summer) 3.0 109 7.5 281 10 — :zgig'gloggga”d D.O. protection,
NH3s-N (winter) 5 188 7.5 281 10 — D.O. protection, Refer to 6.4 below
Total Suspended Solids 30 1126 40 1501 45 40 Rule 0400-40-05-.09
5.0 (daily
Dissolved Oxygen minimum) — — — — — D.O. protection, Refer to 6.1 below
instantaneous

Total Chlorine Residual — — — — NA — Refer to 6.5 below
Total Nitrogen — — — — Report (qtr avg) Report (qtr load) | Refer to 6.6 below
Total Phosphorus 11,498 Ibs/year Refer to 6.6 below
E. coli (#/100mL) 126/100 mL —_ — —_ 941/100 mL —_ Rule 0400-40-03-.03, Refer to 6.7 below
Settleable Solids (mL/L) — — — 1.0 — Rule 0400-40-05-.09
pH (standard units) 6.0-9.0 —_ — —_ — —_ Rule 0400-40-03-.03
Flow (MGD):

Influent Report — — — Report — Used to quantify pollutant load

Effluent Report — — — Report — Used to quantify pollutant load
Whole Effluent Toxicity:

ICos 11.0% per sample — — — — — Refer to 6.8 below
Dry Weather Overflows 0 Refer to 6.11 below
Wet Weather Overflows 0 Refer to 6.11 below

Note: Weekly limitations on BODs/CBODs and TSS concentrations are given as required per 40 CFR 133.102(a)(2) or 133.102(a)(4)(2) & 133.102 (b)(2) respectively; daily
BODs/CBODs and TSS limitations are authorized by T.C.A. 0400-40-05-.09; monthly and weekly mass loads are limited per 40 CFR 122.45(f) and based on the design flow as per